CBOPOYHBIE EIMHUIIBI 1 JETAJIN
UNITS AND PARTS

Konnuectso
Ha TOATPYIITy
Quantity per
mo- OO0o3HaueHue OeTaiu subgroup
puc. |3uLuu (cOOpOYHOM ETUHULIBI) Kom OKII 00 § E Pl
Fig. |na puc. Designation of part OKII code SAn N j; : HaunmenoBanme Description
A N
No. [Ref. No (unit) aml 22|23
in Fig. il IR Rt
N I
< | 22|22
SIS
1 2 3 4 5 6 7 8 9

LT

31519-1000250-80

31519-1000250-85*

315195-1000250

315123-1000250-10

4218.1000400-15

4218.1000400-05*

409.1000400-10
409.1000400-11*

315123-1000400-10

201542-1129

45 9346 1600

I'PYIIIIA 10. IBUTATEJIDb
GROUP 10. ENGINE

Ionrpynna 1000. [IBurarens B coope
Subgroup 1000. Engine Assy

JlBuratesb B cOope (IMOJTHOCTBIO YKOMIUIEKTOBAHHBI
IIJIs1 yCTAaHOBKM Ha 1naccu, apuratesb 4218.1000400-15)

JIBurartenb B coope (ITOJTHOCTHIO YKOMITIEKTOBAHHEII
IIJISE YCTAHOBKM Ha 1iaccu, asurartenb 4218.1000400-05)

JIBuraresb B coope (ITOJTHOCTHIO YKOMITIEKTOBAaHHBIM
IUIS YCTAaHOBKM Ha Iimaccu, asurateiab 409.1000400-10
uan 409.1000400-11)

[Buratenp B cOope (IMOTHOCTbIO YKOMITIEKTOBAHHBIN
71T YCTAaHOBKM Ha Inaccu, aurarenb 315123-1000400-10
"ANDORIA")

JIBuraresb B cOope ¢ 000pynoBaHUEM (IaTYMK TeMIIepaTyphbl
TM106-11, natuuk masieHust maciaa 3202.3829 win MM111]1
nu 6012.3829 mnm 23.3829)

[Buratenb B cOope ¢ 000pynoBaHUEM (TATYMK
temriepatypsl TM 100, natuuk nasienust macaia MM358)

JlBuratesb B cOope ¢ 000pynoBaHUEM

[ Buratenb B cOope ¢ 000pynoBaHUEM
(reneparop u craprep ¢upmber "BOSCH")

[Burarenb B cObope C 00OpymoBaHUEM

IMoarpynna 1001. IToaBecka aBuraTess
Subgroup 1001. Engine Mounting

- 6

boar M12x35

Engine assy (complete for mounting on chassis,
engine 4218.1000400-15)

Engine assy (complete for mounting on chassis,
engine 4218.1000400-05)

Engine assy (complete for mounting on chassis,
engine 409.1000400-10 or 409.1000400-11))

Engine assy (complete for mounting on chassis,
engine 315123-1000400-10 "ANDORIA")

Engine assy with equipment (temperature
sensor TM106-11, oil pressure sensor 3202.3829
or MM111]1 or 6012.3829 or 23.3829)

Engine assy with equipment (temperature
sensor TM 100, oil pressure sensor MM 358)

Engine assy with equipment

Engine assy with equipment
(alternator and starter of BOSCH)

Engine assy with equipment

Bolt M12x35



8¢

10

1

A 0 0 O N

10

201542-N29
252137-N2
315123-1001014

3160-1001027
252159-M2

16

3160-1001020

17

201561-MN29

12

352517-M29

252157-N2
250515-M29

3160-1001015

3160-2902736-01
201561-MN29
352517-M29
3160-1001020
252159-M2

20

3160-1001027

252157-N2

@

250515-M29

201499-M29
252136-M2
3160-2902736-01
3160-1001014

252137-N2

201542-N29 3160-1001048
252157-N2

315123-1001015 201563-1129

201495-M29

252136-M2 3160-1001044

201499-M29

3160-1001057-01
252158-M2
201626-M29

15 252006-N29——(>
14 252156-“24@'9

13 250512-n29—%‘%,%

Puc. 1. TonBecka nmeurarens (1001)/1
Fig. 1. Engine mounting (1001)/1



6¢

N 3 4 5 6 7 8 9
1 2 252137-112 45 9816 6068 - - 6 laii6a 120T nipyxuHHast Spring washer 120T
3 315123-1001014 45 4321 5604 - - 1 KpoHITeitH KperieHus TiepeIHeit OTIOphI, IPaBbIii Engine front mounting r.h. bracket
1,2 4 3160-1001027 45 3149 3169 2 2 2 bont Bolt
5 252159-112 45 3816 6010 2 2 2 IHaii6a 16 npyXuHHast Spring washer 16
6 3160-1001020 45 3149 0488 2 2 2 Ornopa ABUTATES IEPETHSIS Engine mounting
7 201561-1129 45 9346 1617 4 4 4 bont M12x1,25x25 Bolt M12x1.25x25
8 352517-1129 45 9964 6022 4 4 4  Illaii6a 12 Washer 12
9 252157-112 45 9816 6008 6 6 6  Llaii6a 12 npyxXuHHast Spring washer 12
10 250515-1129 45 9563 1255 4 4 4 Taiika M12x1,25 Nut M12x1.25
1 11 3160-1001015 45 3149 3166 1 - - KpoHiuteitH KperieHus: nepeaHeit Oropsl, TEBbIit Engine front mounting L.h. bracket
1,2 12 3160-2902736-01 45 3149 0011 2 2 2 Ilnactuna Plate
1 13 250512-1129 45 9553 1057 2 2 2 Taiika M10 Nut M10
14 252156-112 45 9816 6007 2 2 2 Ulaii6a 10 npyxXuHHast Spring washer 10
15 252006-1129 45 9811 1207 2 2 2 lai6a 10,5 Washer 10.5
16 201499-1129 45 9346 1561 6 - - Bonr M10x30 Bolt M10x30
17 252136-112 45 9816 6067 6 - - [lait6a 10 mpy>xxuHHast Spring washer 10
18 201495-1129 45 9346 1557 2 2 2 boar M10x20 Bolt M10x20
19 315123-1001015 45 4321 5605 - - 1 KpoHiuTeitH kperieHus nepegHeil Oropsl, JIEBbIiA Engine front mounting L.h. bracket
20 3160-1001014 45 3149 3165 1 - - KpoHiureitH KperieHus: nepeaHeit onopsl, mpaBblit Engine front mounting r.h. bracket
21 3160-1001048 45 3149 0493 1 1 1 KpoHiuteitH KperieHus 3aHeit onophbl Engine rear mounting bracket
22 201563-1129 45 9346 1619 2 2 2 boar M12x1,25x30 Bolt M12x1.25x30
23 3160-1001044 45 3149 2809 1 1 1 Ornopa nBuraTesst 3aaHsist Engine rear mounting
24 3160-1001057-01 45 3149 3625 1 1 1 [nacTrHa OrpaHUYMTENS XO4a HUXKHSIS Arrester lower plate
25 252158-112 45 9816 6009 1 1 1 [Iaii6a 14 npyXuHHas Spring washer 14
26 201626-1129 45 9346 1676 1 1 1 Boar M14x1,5x90 Bolt M14x1.5x90
2 27 201503-1129 45 9346 1565 - 4 - Bonr M10x40 Bolt M10x40
28 200315-1129* 45 9326 1061 - 4 - Bont M10x40 Bolt M10x40
29 252136-1129 45 9816 6067 - 6 - [Iaii6a 10 npyxuHHast Spring washer 10
30 201508-1129 45 9346 1568 - 2 - Bonr M10x55 Bolt M10x55
31 200320-1129* 45 9326 1064 - 2 - Boar M10x55 Bolt M10x55
32 31602-1001014-10 45 4344 2724 - 1 - KpoHiirteitH KperuieHus TiepeaHeit Ormopsl, TpaBblii Engine front mounting r.h. bracket
33 31602-1001015 45 3149 4204 - 1 - KpoHI1uTeitH KperuieHus! epeHeit orophl, JeBbIit Engine front mounting 1.h. bracket
onrpynna 1002. BioK nu/iMHAPOB IBUraTe s
Subgroup 1002. Cylinder Block
3 1 421.1002009-10 1 - - B0k TuIMHAPOB ¢ KPhIlLIKAaMU Cylinder block with covers

Y KapTepoM CLETUIeH s B cbope

and clutch housing in assy



0¢

5 252159-M2 6 3160-1001020

12 3160-2902736-01

4 3160-1001027

|27 201503-N29
|28 200315-M29

29 252136-N29

201508-M29
200320-M29
252136-M29
31602-1001014-10
31602-1001015

252136-M29

201503-M29
200315-M29

7 201561-M29

8 352517-M29

252136-M29

3160-2902736-01
3160-1001020

£= ~
9 252157-M2 @

10 250515-M29 J

5 252159-M2

4 3160-1001027

Puc. 2. TlonBecka mBurarenst (1001)/2
Fig. 2. Engine mounting (1001)/2



1€

N

4

O 00 N O W AW

W W W W L W W NN NN NN NN NN === = = e = e
AN AW = O O 0NN R WD =, O DO NN R WD~ O

417.1002123
4173.1005160
201416-118
252154-112
417.1002122
417.1005153-20
100121
250511-1129
21-1005303-11
417.1005152
21-1005304
417.1005143
417.1005145
417.1005140
252157-112
201542-1129
262531-I18
421.1002082
252136-112
201501-I18
296563-11
296997-1129
291752-11
414.1002121
200272-118
421.1002089
417.1002064
252155-112
100937
417.1002060
53-1005034
4173.1002058-01
295342-118
258611
421.1002014

45 6321 2083
45 6321 2077
45 9346 9502
45 9816 6005
45 6321 2082

45 6722 0015
45 9553 9056
45 6321 1284
45 6321 1852
45 6321 1009
45 6321 1850
45 6321 1851
45 6321 1849
45 9816 6008
45 9346 9600
45 9932 9201

45 9816 6067
45 9346 9563
45 9981 1087

45 9952 3070
45 6321 1773
45 9326 9029

45 6321 1829
45 9816 6006
45 9973 4037
45 6321 1828
45 6421 1648

45 9842 0356

N N = N b= N |

i —
o T o

—_— N = = = = N W = RN NN = =N R RN =D N =N

Wtudr I 13x28

[epxxartesb MaHXXeThl KOJIEHYaTOro Bajia

Bonr M6x12

laii6a 6J1 mpy>XuHHast

L nuneka M8x32

Kpsilika MaHXeTbl KOJIEHYATOTO Bajia

[aii6a 8

laiika M8x1

nunbka M14x1,5x75

Kppsiika 3aHero moaimMmHka KoJeH4aToro Bajia
Taiika M 14x1,5

Kppllika yeTBepTOro NoAIMIHIKA KOJEHYATOro Bajia
Kpbliika BTOporo 1 TpeThero MOAIIMITHIKOB KOJIEHYATOrO Basia
Kppliika nepenqHero moaimmHIKa KoJIEHYaTOro Bajia
[lait6a 12J1 npyXuHHasI

Boar M12x35

IMpoodka KI' 1/8"

3aryika

Ilait6a 10.0T npyxuHHas

bonr M10x35

ITpob6ka KI" 3/8"

3arnyika @ 55 MM

Inuneka M8x1x38

HInuneka M8x1x57

Bont M8x65

3arnyuika @ 30 Mmm

[Npokitanka KpbIIIKK pacTIpeleTUTeTbHBIX IIeCTePEeH
Llaii6a 8J1 npyxuHHas

laiixa M8

Kppliiika pacripeneTuTeIbHbIX LeCTepeH

CaJIbHUK TIepeTHUI KOJIEHYaToro Bajia ¢ MPpYXUHOU B cbope
Kpprliiika pacripenenuTenbHbIX LIECTEPEH ¢ MaHXeTOl B coope
tudt

tudt 4x10

Biox uunuHapos

Set pin dia 13x28

Crankshaft collar holder

Bolt M6x12

Spring washer 6J1

Stud M8x32

Crankshaft collar cover
Washer 8

Nut M8x1

Stud M14x1.5x75

Crankshaft rear bearing cap
Nut M14x1.5

Crankshaft fourth bearing cap
Crankshaft second and third bearing cap
Crankshaft front bearing cap
Spring washer 12J1

Bolt M12x35

Plug KI' 1/8"

Stopper

Spring washer 10.0T

Bolt M10x35

Plug KI' 3/8"

Stopper dia 55 mm

Stud M8x1x38

Stud M8x1x57

Bolt M8x65

Stopper dia 30 mm

Timing gear cover gasket
Spring washer 8JI

Nut M8

Timing gear cover

Crankshaft front gland with spring in assy
Timing gear cover with collar in assy
Set pin

Set pin 4x10

Cylinder block



(43

23 206997-M29
P 22 2965631

39 417.1002199-01

38 421.1002090

37 417.1002092

36 421.1002014

201501-N8

252136-M2
421.1002082
262531-M8
201542-M129
252157-M2 9
22 296563-M
35 258611 3
295342-M8 4
9 250511-M29 5
29 252155-M2 6
7
8
291752-N 9
414.1002121 10
200272-N8
421.1002089 1
417.1002064
e 12
-~ 13
252155-M2
100937
14
417.1002060
53-1005034 15

4173.1002058-01

Puc. 3. Briok mmmnnpos aeurarens (1002)/1
Fig. 3. Cylinder block (1002)/1

417.1002123
4173.1005160
201416-N8
252154-N2
417.1002122
417.1005153-20
100121
250511-N29
21-1005303-11
417.1005152
21-1005304
417.1005143

417.1005145

417.1005140



€e

1] 2 3 4 5 6 | 7 8 9
3 37 417.1002092 1 - - [Tpo6ka KT 1/2" Plug KI" 1/2"
38 421.1002090 4 - - 3amtyuika @ 45 mm Stopper dia 45 mm
39 417.1002199-01 1 - - Tynep nepexomHoit Union
4 40 405.1002010-10 - | - Bs1oK MJIMHAPOB C KPBILIKAMK KOPEHHBIX TIOALUIUITHUKOB Cylinder block with main bearing caps
41 406.1002062-01 - 1 - Kpsiika uenu Chain cap
42 874402-1129 - 3 - Bunt M8x30 Screw M8x30
43 24-1011391 - 2 - Brynka ycTaHOBOYHAST KPBILIKY IIETIN Chain cap setting bushing
44 406.1002068 - 1 - IMpoxnanka KpbILIKK LEMY TIPpaBast Chain cap r.h. gasket
45 874403-1129 - 7 - Bunt M8x55 Screw M8x55
46 406.1002067 - 1 - Ipokianka KpbILIKY LIETTH JI€Bast Chain cap L.h. gasket
47 874404-1129 - 1 - Bunt M8x65 Screw M8x65
48 296576-1129 45 9981 1097 - 1 - Ipoodka KI" 1/2" Plug KI' 1/2"
63 296563-1129 45 9981 1087 - 2 - Ipodka KI" 3/8" Plug KI" 3/8"
65 262541-1129 - 1 - Ipobka KT 1/8" Plug KTI" 1/8"
66 TII1-6-1-0 - 1 - Kpau ITIT-6-1-0 Cock ITIT-6-1-0
67 63-1013095 - 1 - KnanaHn macistHoro paauaTopa B coope Oil cooler valve in assy
68 63-1013097 - 1 - Koprryc kmanana macisiHoro panuaropa Qil cooler valve housing
69 296499-1129 - 1 - [Tpooka M18x1,5 Plug M18x1.5
70 406.1013145 - 1 - IItyuep Union
71 353052-1129 45 9982 4006 - 1 - Mpoodka K 1/4" Plug KI' 1/4"
Ionrpynna 1003. T'onoBKa 0/10Ka IMJIMHAPOB € KJIANAHAMA
Subgroup 1003. Cylinder block head with valves
4 43 24-1011391 - 4 - Brynka ycTaHOBOYHAST KPBIIIKY 1IETIN Chain cap setting bushing
49 409.1003083 - 1 - Kpblllika nepenHsisi FoJIOBKY LIUJIMHIPOB Cylinder head front cover with fan support
C OTOPOU BEHTUJIATOPA
50 45 9376 1121 - 2 - Bonr M8x25 Bolt M8x25
51 874015-1129 - 2 - Bontr M8x38 Bolt M8x38
52 406.1003240 - 1 - IIpoknanka mepemHel KpPBIIKU Front cover gasket
53 291792-T12 - 3 - Inunska M10x1x28 Stud M10x1x28
54 291815-112 - 2 - nuneka M10x1x80 Stud M10x1x80
55 406.1003050 - 10 - Boat ronoBku HMJIMHAPOB Cylinder head bolt
56 406.1003051 - 10 - [Iaft6a GonTa rOTOBKYM IIIMHAPOB Cylinder head bolt washer
57 406.1003047 - 20 - bont M8x45 Bolt M8x45
58 459376 1104 - 4 - Bonr M6x20 Bolt M6x20



143

55

56

57

58

59

58
53
60

61

62

63

64

65

66

67

70

71

406.1003050

406.1003051

406.1003047 i%
45 9376 1104

45 9376 1104

291792-N2
406.1003087-30

406.1003241

406.1003085

296563-M29

405.1003020-02

262541-M29

nn-6-1-0

63-1013095

63-1013097

296499-M29

406.1013145

353052-N29

Puc. 4. bnok uununapos asurarens (1002)/2 u ronoska 6j0ka uManHApoB ¢ kianaHamu (1003)/1
Fig. 4. Engine cylinder block (1002)/2 and cylinder block head with valves (1003)/1

291815-M2
291792-M2

406.1003240

24-1011391

874015-M29

45 9376 1121

409.1003083

296576-M29

874404-M29

406.1002067

874403-M29

406.1002068

24-1011391

874402-M29

406.1002062-01

405.1002010-10



33

421.1000100*

Kommekr nopurHeBsix kosen @ 100,00 MM (cTaHAapTHBIN)

1] 2 3 4 5 6 [ 7 8 9
4 59 459376 1108 - 2 - Boar M6x30 Bolt M6x30
60 406.1003087-30 - 1 - Kpbilka roJJOBKY LIMJIMHIPOB 3aIHSIsT Cylinder head rear cover
61 406.1003241 - 1 - IMpoxnanka 3agHe KPBIIIKA Rear cover gasket
62 406.1003085 - 2 - LItndt ycTaHOBOYHBII TOJOBKU LIMJIMHAPOB Cylinder head set pin
64 405.1003020-02 - 1 - Ipoxknanka roJIOBKY HMIMHIPOB Cylinder head gasket
5 72 421.1003010-11 1 - - T'onoBka 6;10ka TUIMHIPOB C KiIarlaHaMu B cOope Cylinder head with valves in assy
73 417.1008135-10 1 - - Ckoba 11 moabeMa JBUTaTENST Clamp to rise engine
74 451M-1003086 45 6321 1405 4 - - Llaii6a 8,5 Washer 8.5
75 201454-118 45 9346 9521 4 - - Bonr M8x16 Bolt M8x16
76 21-1003082 45 6321 0122 1 - - Kpriiika oTBepcTrs BOASIHOM pyOallKui Cylinder head water jacket hole cover
TOJIOBKM 0JIOKa LIWJIMHAPOB
77 4146.1003084-01 - - IIpoxnanka KpBIIIKKA BOOSHON pyOallKy Cylinder head water jacket cover gasket
TOJIOBKU OJIOKa LIMJIMHIPOB
78 421.1003012-10 1 - - TonoBka 6yi0Ka UMIMHAPOB C CeJIaMU M BTYJIKaMU B cOope Cylinder head with seats and bushes in assy
79  421.1003095 10 - - laiika M12x1,25 Nut M12x1.25
80  421.1003093 10 - - [ait6a 12 kperuieHUs] TOJIOBKUA OJOKa IIWMJIMHAPOB Cylinder block head washer 12
81 421.1003020 1 - - IIpokianka roJOBKU Cylinder head gasket
82 421.1003090 5 - - rmuneka CIT M12x118 ronoBku 650Ka HTMIMHAPOB Cylinder head stud CIT M12x118
83 421.1003091 5 - - [muneka CIT M12x104 Stud CIT MI12x104
IToarpynna 1004. ITopmens ¥ maTtyH
Subgroup 1004. Piston and Connecting Rod
5 84 421.1004010 4 - - [TopuieHb U 1IaTyH B cOope Piston and connecting rod in assy
85 130-1004030 45 6523 0242 4 - - Konbuo nopiiHeBoe kommpeccuoHHoe BepxHee @ 100,00 mm  100.00 mm dia upper compression ring in assy
- 130-1004030P1 45 6523 1453 4 - - Konbo mopuineBoe kommpeccuonHoe BepxHee @ 100,50 mm  100.50 mm dia upper compression ring in assy
86 130-1004025 45 6523 0248 4 - - Komnbiio mopiraeBoe kommpeccuonHoe HikHee @ 100,00 MM 100.00 mm dia lower compression ring in assy
- 130-1004025P1 45 6523 0248 4 - - Komnbio mopirHeBoe kommpeccuonHoe HikHee @ 100,50 MM 100.50 mm dia lower compression ring in assy
87 130-1004035-A 4 - - Konbuo mopiineBoe MaciocsemHoe @ 100,00 mm 100.00 mm dia oil control piston ring
- 130-1004035-AP1 4 - - Konbuo nopuiHeBoe maciocbemHoe @ 100,50 mMm 100.50 mm dia oil control piston ring
88 130-1004041 45 6523 0248 8 - - JIMCK KOJIbLIEBO TMOPILIHEBOTO MAacJOChEMHOTO KOJIblIa Oil control piston ring disk
- 130-1004041-P1 8 - - JrcK KOJNBLIEBOM MOPIIHEBOTO MAaclOChEMHOIO KOJIbLIA, Qil control piston ring disk oversized
yBeJIMYeHHbI Ha 0,5 MM by 0.5 mm
89 130-1004038 45 6523 0246 4 - - Paciuvpurens paauanbHbIi TOPLIHEBOTO Qil control piston ring radial expander
MAacJIOChEMHOTO KOJIbLIa
90 130-1004039 45 6523 0247 4 - - Pacumpurens oceBoii mopiuHeBoro maciockeMHoro kosblia  Qil control piston ring axial expander

Set of 100.00 mm dia piston rings (standard)



9¢

— 84
85
86
87
88
89
90
88
91
92

93

95

96
97

98

99

100

421.1004010
130-1004030
130-1004025
130-1004035-A
130-1004041
130-1004038
130-1004039
130-1004041
421.1004015-02
421.1004020

4146.1004022
421.1004045
21-1004052

421.1004050

13-1004062-B

{ oL 2 &
e - o _T>
y > -
/_—\\\—L{I/
24-1004058 _O///%//fm\\ == ///A
o &
21-1004055-01

292758-MN

Puc. 5. TonoBka Gnoka umnuHapoB ¢ kianaHamu (1003)/2, nopuiens u matyH (1004)/1

Fig. 5. Cylinder block head with valves (1003)/2, piston and connecting rod (1004)/1

421.1003010-11
417.1008135-10
451M-1003086
201454-MN8

21-1003082
4146.1003084-01

421.1003012-10

421.1003095
421.1003093

421.1003020

421.1003090
421.1003091



LE

3

W

8

9

91

92

93
94
95
96
97
98

9

100
101
102
103
104
105

421.1000100-P1*
421.1004015-02
421.1004015-02-P3
421.1004020
421.1004020-20
421.1004020-30
421.1004020-40
4146.1004022
421.1004045
21-1004052
421.1004050
13-1004062-b
24-1004058
BK-24-1000104*
24-1004058-bP
BK-24-1000104-6P*
24-1004058-BP
BK-24-1000104-BP*
24-1004058-11P
BK-24-1000104-1P*
24-1004058-EP
BK-24-1000104-EP*
24-1004058-2KP
BK-24-1000104-XP*
24-1004058-1P
BK-24-1000104-1P*
24-1004058-KP
BK-24-1000104-KP*
21-1004055-01
292758-11
405.1004030
405.1004030-02*
405.1004025
405.1004025-02*
405.1004034

45 6321 2002

45 6321 0147

45 6511 0166
45 6312 0167
45 6312 0023
45 6312 0168
45 6312 0024
45 6312 0169
45 6312 0025
45 6312 0170
45 6312 0026
45 6312 0171
45 6312 0027
45 6312 0172
45 6312 0028
456312 0173
45 6312 0029
45 6312 0174
45 6312 0030
45 6321 1634
45 9952 4161

L T =T S e o A e i

o A — B = B -~ A -~ B = b

~ ~ B B~ B

KommiekT nopiuHessix Kosen @ 100,50 mm
IMopens @ 100,00 MM (cTaHAAPTHBI)
TMopmens @ 100,50 mm

[Maneu nopurHeBoit @ 25,00 MM (CTaHAAPTHBII)
[Manen nopiuHeBoit @ 25,08 Mm

TManen mopurHeBoit @ 25,12 mm

TMaserr mopurHeBoit @ 25,20 MM

Kosnb10 cronopHoe NopLHeBoro najibLa
IIlatyH B cbope

Brynka maryHa

latyn

Bont KperuieHust KpBILLKY 1IaTyHa

Bxutappin matyHa @ 58,00 mm

KowmrutekT maTyHHbIX BKIaasieir @ 58,00 MM
Bxutagpi matyHa @ 57,95 mm

KomruiekT maTyHHbIX BKIaasiieit @ 57,95 mm
Bxutappi matyHa @ 57,75 mm

KoMIIeKT matyHHbIX BKiIaabiein @ 57,75 mm
Bxnagpin waryHa @ 57,50 mm

KowmrutekT matyHHbIX BKIanbiein @ 57,50 mm
Bxutagpi matyHa @ 57,25 mm

KoMIuteKT 1aTyHHBIX BKIaabiiein @ 57,25 Mm
Bxaangpi matyna @ 57,00 mm

KowmrutekT maTyHHbIX BKIaasieir @ 57,00 mm
Bxunagpii maryHa @ 56,75 Mmm

KOMILIEeKT 1IaTyHHBIX BKIAIbIIEH @ 56,75 MM
Bknaneiin maryHa @ 56,50 mm

KommekT maTyHHbIX BKIaasiieir @ 56,50 Mmm
Kpbiiika mmaryHa

Taiika M 10x1 6071Ta KPBIIIKY 1IIaTyHA

Korbl1i0 nopurHeBoe KOMIPECCUOHHOE BEpXHee
KosbLo nopiiiHeBoe KOMIIPECCUOHHOE BEpXHee
Kosnb110 nopiiHeBoe KOMIIPECCHOHHOE HIKHEe
Konb110 mopiirHeBoe KOMITPECCHOHHOE HIXKHEE

Kombiro TIOPUIHEBOE MaCJIOCHLEMHOE

Set of 100.50 mm dia piston rings

100.00 mm dia piston (standard)

100.50 mm dia piston

25.00 mm dia piston pin (standard)

25.08 mm dia piston pin

25.12 mm dia piston pin

25.20 mm dia piston pin

Piston pin circlip

Connecting rod in assy

Connecting rod bush

Connecting rod

Connecting rod cap bolt

58.00 mm dia connecting rod bush

Set of 58.00 mm dia connecting rod bushes
57.95 mm dia connecting rod bush

Set of 57.95 mm dia connecting rod bushes
57.75 mm dia connecting rod bush

Set of 57.75 mm dia connecting rod bushes
57.50 mm dia connecting rod bush

Set of 57.50 mm dia connecting rod bushes
57.25 mm dia connecting rod bush

Set of 57.25 mm dia connecting rod bushes
57.00 mm dia connecting rod bush

Set of 57.00 mm dia connecting rod bushes
56.75 mm dia connecting rod bush

Set of 56.75 mm dia connecting rod bushes
56.50 mm dia connecting rod bush

Set of 56.50 mm dia connecting rod bushes
Connecting rod cap

Connecting rod cap bolt nut M10x1

Upper compression piston ring

Upper compression piston ring

Lower compression piston ring

Lower compression piston ring

Oil control piston ring



N 3 6 | 7 8 9
6 106 405.1004034-02* 4 - Kos1b110 MmopiirHeBoe MacJoCheMHOe Qil control piston ring
- 405.1000100* 1 - Kommuiekt nopiuneBbix Kosew @ 95,50 mm Set of 95.50 mm dia piston rings
- 405.1000100AP* 1 - KomriekT mopiirHeBbIX Kojelr @ 96,00 MM Set of 96.00 mm dia piston rings
405.10001006P* 1 - Komrnekt nopirHeBbix Komell @ 96,50 Mm Set of 96.50 mm dia piston rings
405.1004023 4 - Komriekt nopiiHeBbix Kosel & 95,50 MM Set of 95.50 mm dia piston rings
405.1004023AP 4 - Komriekt mopiirHeBbIx Kojel & 96,00 MM Set of 96.00 mm dia piston rings
405.10040236P 4 - KoMrutekT mopiirHeBbIx Kojell @ 96,50 MM Set of 96.50 mm dia piston rings
107 409.1004015 4 - INopuieHs Piston
108 406.1004022 8 - Kos1b110 cTOMOpHOE NOPIIHEBOro Mablia Piston pin circlip
109  405.1004020-01 4 - [Maner mopirHeBoOM Piston pin
110 405.1004020-02* 4 - [MTaneu nopiHeBoi Piston pin
- 409.1004014 4 - INopiueHs, nanew NopiIHEBOii U CTOMOPHbBIE Konblia (KoMruiekT)  Piston, piston pin and circlips (set)
409.1004014AP 4 - [MTopiiieHs, naier MopirHeBo M CTOMOPHBIE KOJbIIA (KOMITIIEKT) Piston, piston pin and circlips (set)
409.1004014bP 4 - TopiireHb, maiel MopIrHeBO 1 CTOTIOPHBIE KOJIbIIA (KOMIUIEKT) Piston, piston pin and circlips (set)
111 406.1004052-10 4 - Brynka matyHa Connecting rod bush
112 406.1004045-01 4 - IITatyH B cbope Connecting rod in assy
113 406.1004062-01 8 - Bonr maryna Connecting rod bolt
114 406.1004058 8 - Bxorameri imiatyHa Connecting rod bush
- 406.1000104* 1 - KOMILIEeKT IIaTyHHBIX BKIaabIeil @ 56,00 Mm Set of 56.00 mm dia connecting rod bushes
406.1000104-20* 1 - KomrutekT maTyHHBIX BKJIaasieir @ 55,75 Mmm Set of 55.75 mm dia connecting rod bushes
406.1000104-21* 1 - KomrutekT maTyHHBIX BKIaasieir @ 55,50 Mmm Set of 55.50 mm dia connecting rod bushes
406.1000104-22* 1 - KoMriekT matyHHbIX BKIaabiein @ 55,25 MM Set of 55.25 mm dia connecting rod bushes
406.1004058-20 8 - Bxuagsiun maryHa @ 55,75 mm 55.75 mm dia connecting rod bush
406.1004058-21 8 - Bxotagsi mratyHa @ 55,50 mm 55.50 mm dia connecting rod bush
406.1004058-22 8 - Bxuanpiir maryna @ 55,25 Mmm 55.25 mm dia connecting rod bush
129  406.1004064-01 8 - laiika 6onTa matyHa Connecting rod bolt nut
* - KOMIUIEKT Ha [JBUTATENb
Set per single engine
IMoarpynna 1005. Ban koJieHYaThlii 1 MAXOBHK
Subgroup 1005. Crankshaft and Flywheel
6 115  4092.1005010 1 - Ban koneHuyatslit co wrudrom Crankshaft complete with pin
6,7 116 45 9824 0267 1 - IInonka 6x10 cerMeHTHast Circular key 6x10
6 117  406.1005033 1 - 3Be3g04yKa KOJIEHYATOro Baja Crankshaft sprocket
118  406.1005034-02 1 - Manketa ¢ ipyxxuHoi 55x70-8 Seal complete with spring 55x70-8



6¢

3

8

9

6,7

6,7

6,7

119
120
121
122
123
124
125
126
127
128
130
131
132

133
134

135
136
137
138
139
140
141
142
143
144

4062.1005034*
4062.1005034-01*
41-1005052
406.1005060-60
53-1005054-10
4905-1005056-10*
201455-1129
293554-1129

45 9816 6006
296144-11
459318 0132
406.1005187-02
406.1005171
406.1005171-20
406.1005171-21
406.1005171-22
406.1005186-02
406.1005170
406.1005170-20
406.1005170-21
406.1005170-22
406.1000102*
406.1000102-20*
406.1000102-21*
406.1000102-22*
406.1005155
406.1005161-01
4062.1005115
406.1005128
4062.1005127
402.1701031
402.1701031-01*
402.1701031-02*
45 9376 1106
2108-1005160

45 6421 1561

45 9346 1521
45 9952 6697

45 9952 7458

ALY, B . NV T S R U B R O U R N e A T e = A T e e T S Y

O\ = = = O\ e e e e e

Mamnxera ¢ npyxuHoit 829SRDW55-70-8PFP

Manxerta ¢ npyxuHoit GPDPV55x70-8FKM

Crynuiia nIKuBa KOJeHYaTOro Bajia

[lIxuB KoMIEHYAaTOTO Bajia

XpanoBuK

BonT cTsxHOM KoNneH4YaToro Baaa

Bont M8x18

[laii6a 28 npykuHHas 3ydo4atas ¢ HApY>KHBIMU 3yObSIMU
[Iaii6a 8JI npy>xuHHast

IImoxka nmpu3Marudeckas 8x6x34

Bont M12x1,25x70.38XA

ITonyiaitba yrmopHOro MoAIIMITHUKA BEPXHSISI

BxtagpIiin KOpeHHOTO MOAIIMITHIKA HYDKHUI

BxutaipIiin KOpeHHOTO MOMIIMITHUKA HIDKHUHA @ 61,75 MM
BxJiagsIin KOPEHHOTO MOMIMAITHUKA HIKHUK @ 61,50 MM
Bxutazpliil KOpeHHOTO NOAIIMITHUKA HYDKHUEA @ 61,25 MM
[Momyiaitba yrmopHOTO MOAIIMITHUKA BEPXHSISI

Bx1ameIiin KOpeHHOTO TTOAIIUITHAKA BEPXHUI

Bxutazpliin KOpeHHOTO TOAIIMITHUKA BepXHUil @ 61,75 MM
BxuiabIin KOpeHHOTO MOIIMITHUKA BepxHuii & 61,50 Mm
BxutansIin KOpeHHOTO TIOMIIMITHUKA BepXHUi @ 61,25 MM
KoMruiekT BKJIabIiLeii KOPEHHBIX MOMILMITHUKOB @ 62,00 MM
KomruiekT BKIaapllliei KOPEHHBIX HOALIMITHUKOB @ 61,75 MM
KomrutekT BKIaapIiei KOPEHHBIX HOALIMITHUKOB @ 61,50 MM
KoMruieKkT BKJIablieil KOpeHHBIX TOAIIUITHUKOB & 61,25 MM
IIpokianka calbHUKOAEPXKATEsT

CanpHUKOIEpXAaTeTh

MaxoBuKk ¢ 06010M

I1aii16a 601TOB MaXoBUKa

BonT camob0Kkupyolmiicss KperuieHUsI MaxoBrKa
TMommmmmHMK HOCKa IEpBUYHOTO Bajia KOPOOKM repenayd
TonqmmMnHYK HOCKa MEPBUYHOTO Bajla KOPOOKM nepenay
IMoamuMnHrYK HOCKa MEPBUYHOIO Bajla KOPOOKU mepeaay
Bont M6x25 canbHUKOIEPXKATEIS

CalbHUK KOJIEHUATOro Bajia 3a{HUI C MPY>KMHOM B cOope

Seal with spring 829SRDWS55-70-8PFP
Seal with spring GPDPV55x70-8FKM
Crankshaft pulley hub

Crankshaft pulley

Ratchet

Crankshaft contracting bolt

Bolt M8x18

Spring washer 28 with outer teeth

Spring washer 8J1

Prismatic key 8x6x34

Bolt M112x1.25x70.38XA

Thrust bearing semi-washer, upper

Main bearing shell, lower

61.75 mm dia main bearing shell, lower
61.50 mm dia main bearing shell, lower
61.25 mm dia main bearing shell, lower
Thrust bearing semi-washer, upper

Main bearing shell, upper

61.75 mm dia main bearing shell, upper
61.50 mm dia main bearing shell, upper
61.25 mm dia main bearing shell, upper
Set of 62.00 mm dia main bearing shells
Set of 61.75 mm dia main bearing shells
Set of 61.50 mm dia main bearing shells
Set of 61.25 mm dia main bearing shells
Seal holder gasket

Seal holder

Flywheel complete with rim

Flywheel bolt washer

Flywheel self-locking bolt

Gearbox input shaft snout bearing
Gearbox input shaft snout bearing
Gearbox input shaft snout bearing

Seal holder bolt M6x25

Crankshaft rear gland with spring in assy



117

136
137
138
139

140
141
142
143
144
145
146
147

406.1005161-01

4062.1005115
406.1005128
4062.1005127

402.1701031
402.1701031-01
402.1701031-02
45 9376 1106
2108-1005160
4062.1005160
4062.1005160-01
4062.1005320

131
135

133
134
133
132
131
130
129

405.1004030
405.1004030-02
405.1004025
405.1004025-02
405.1004034
405.1004034-02
409.1004015
406.1004022
405.1004020-01
405.1004020-02
406.1004022
406.1004052-10

406.1004045-01

406.1004062-01
406.1004058
4092.1005010
45 9824 0267
406.1005033

118 406.1005034-02
119 4062.1005034
120 4062.1005034-01
121  41-1005052
406.1005060-60
53-1005054-10
4095-1005056-10
201455-MN29
293554-M29
45 9816 6006
296144-N

406.10051 87-02—Y\
406.1005155

406.1005186-02
406.1005170

406.1005186-02
406.1005171
406.1005187-02
45 9318 0132
406.1004064-01

Puc. 6. TMopurens u wmatyn (1004)/2, Ban koneHuaThiii 1 mMaxoBuk (1005)/1
Fig. 6. Piston and connecting rod (1004)/2, crankshaft and flywheel (1005)/1




[R%

3

8

9

145
146
147
148
149
150
151
152
153
154
155
156
157
158

159
160
161
162
163
164

4062.1005160*
4062.1005160-01*
4062.1005320
4173.1005010-21
2108-1005160-03
60203-A

60203-K*
21A-1005125
4173.1005120-20
4173.1005115-20
4173.1005127
4173.1005127-01*
4173.1005128
24-1005170
BK-24-1000102*
24-1005170-bP
BK-24-1000102-bP*
24-1005170-BP
BK-24-1000102-BP*
24-1005170-AP
BK-24-1000102-11P*
24-1005170-EP
BK-24-1000102-EP*
24-1005170-2KP
BK-24-1000102-2KP*
24-1005170-UP
BK-24-1000102-M1P*
24-1005170-KP
BK-24-1000102-KP*
414.1005024
53-1005024*
4173.1005011
252135-112
290656-1129
4173.1005070-11

46 1912 0918

45 6321 0216

45 6321 2089

45 6312 0211
45 6312 0014
45 6312 0212
45 6312 0015
45 6312 0213
45 6312 0016
45 6312 0214
45 6312 0017
456312 0215
45 6312 0018
45 6312 0216
45 6312 0019
45 6312 0217
45 6312 0020
45 6312 021
45 6312 0021
45 6321 1780
45 6321 2067
45 6321 2087
45 9816 6046

Manzkera ¢ npyxxuHoit ASWFLD80x100x10MVQ

Mamnxeta ¢ npyxuHoit GPDLV80-100-10FKM

Brysika pacriopHast

Baut koneHuUaTHhIiT, MAXOBUK U CLIETUIEHUE B cOope

CallbHMK KOJICHYaTOrO BaJla 3aJHUI C MPYXXUHOM B cOOpe
TMoaumnHuk

TTommmmnmHuk

000/ 3y0uaThIii MaxXOBHKa

MaxoBuk

MaxoBuK B coope

Bonr camobiokupyouiics: KperieHust MaXoBUKa

Bont caMoGIoKMpYIOIIMIACS KpeTIEHUSI MaxXOBUKa

[11ait6a 60ITOB KpeIIeHUsI MaXOBUKa

Bxutazgpiin KopeHHOro noamunHuka @ 64,00 Mmm

KoMIuTeKT BKIbIIIEN KOPEHHBIX TOMIMITHUKOB @ 64,00 MM
Bxutazbliin KOPEHHOTO MOAIIUITHIKA @ 63,95 MM

KoMriekT BKIambIleii KOPEHHBIX ITOMIIUITHIUKOB @ 63,95 MM
BxJtazipiii KOpeHHOTO MOALIUITHUKA @ 63,75 MM

KoMIuteKT BKIaIBIIIEN KOPEHHBIX TOALIMITHUKOB @ 63,75 MM
Bxutazgplin kopeHHOro nomiunHuKa @ 63,50 Mmm

KoMruiekT BKiIajibiliieit KOpeHHBIX MOAIIMITHUKOB & 63,50 MM
BxJiagpIin KOPEHHOTO MOALIMITHUKA @ 63,25 MM

KomruiekT BKiIaapliiieil KOPEHHbBIX MOALIUITHUKOB @ 63,25 MM
Bxutazplin KopeHHOro noamumauka @ 63,00 Mmm

KoMruiekT BKIIablieil KOpeHHbIX MOAIUITHUKOB & 63,00 MM
Bxu1ampliin KOpeHHOTo MOMIIMITHUKA @ 62,75 MM

KowmruiekT BKiIapllieil KOPEHHbBIX MOMLIUITHUKOB @ 62,75 MM
Bxuiapliin KOpeHHOTO MOAIIUITHUKA & 62,50 MM

KoMIUTeKT BKIaIbIIIeH KOPEHHBIX TOMIIUITHUKOB @ 62,50 MM
ITpobka-3armiyiika

ITpobGka-3armyika

Ban koneHuatblit B coope

[ITaii6a 8 mpyXuHHast

Bont M8x30

Hemndep B cbope

Seal complete with spring SWFLD80x100x10MVQ
Seal complete with spring GPDLV80-100-10FKM
Spacing bushing

Crankshaft, flywheel and clutch in assy
Crankshaft rear gland with spring in assy
Bearing

Bearing

Flywheel ring gear

Flywheel

Flywheel assy

Flywheel self-locking bolt

Flywheel self-locking bolt

Flywheel bolt washer

64.00 mm dia main bearing shell

Set of 64.00 mm dia main bearing shells
63.95 mm dia main bearing shell

Set of 63.95 mm dia main bearing shells
63.75 mm dia main bearing shell

Set of 63.75 mm dia main bearing shells
63.50 mm dia main bearing shell

Set of 63.50 mm dia main bearing shells
63.25 mm dia main bearing shell

Set of 63.25 mm dia main bearing shells
63.00 mm dia main bearing shell

Set of 63.00 mm dia main bearing shells
62.75 mm dia main bearing shell

Set of 62.75 mm dia main bearing shells
62.50 mm dia main bearing shell

Set of 62.50 mm dia main bearing shells
Plug

Plug

Crankshaft assy

Spring washer 8

Bolt M8x30

Damper assy



(47

157 4173.1005128

156 4173.1005127-01
155 4173.1005127

170 4021.1005184
169 4021.1005183
168 53-1005029
167 417.1005185
166 4146.1005042-10
165 4173.1005052

164 4173.1005070-11
126 293554-N29

123 53-1005054-10
163 290656-MN29
162 252135-MN2

158 24-1005170

154 4173.1005115-20
153  4173.1005120-20
152 21A-1005125

151 60203-K
150 60203-A

149 2108-1005160-03

116 45 9824 0267—
128 296144-N

161 4173.1005011
160 53-1005024 |

159 414.1005024|
B
158 24-1005170 &%

=

148 4173.1005010-21

Puc. 7. Ban xonenuvarwiii u MaxoBuk (1005)/2
Fig. 7. Crankshaft and flywheel (1005)/2



2| 3 4 | 5 | 6 | 7| 8 9

(57

165  4173.1005052 1 - - Crynuiia IIKKBa KOJIEHYaTOro Bajia Crankshaft pulley hub
166  4146.1005042-10 45 6321 1845 1 - - MacJjooTrpaxaTeb KOJIEHUaToro Bajia Crankshaft oil slinger
167  417.1005185 1 - - [IIecTepHs KOJIEHYATOTO Bajia Crankshaft gear
168  53-1005029 45 6421 0985 1 - - LIaii6a ynopHast KoJIeHYaToro Bajia Crankshaft thrust washer
169  4021.1005183 45 9158 0106 1 - - [ITait6a ynopHOro noauMnH1uKa KoJeHYaToro Baja - nepeaHsis Crankshaft thrust bearing front washer
170 4021.1005184 45 9158 0107 1 - - [IIafi6a ynmopHOTo MOMIIMITHUKA KOJIEHYATOTO Baja - 3aHSIS Crankshaft thrust bearing rear washer
* - KOMIUIEKT Ha IBUTATENb
Set per single engine
Hoarpynna 1006. Ban pacnpenenurebHbIi
Subgroup 1006. Camshaft
1 417.1006010-02 1 - - Ban pacnpenenurteNnbHBIN C IIeCTepHEl B cOope Camshaft with gear in assy
2 417.1006015-02 1 - - Ban pacnpenenuteabHbIN Camshaft
3 45 9824 0264 1 - - IImonka 5x22 cermeHTHas Circular key 5x22
4 252135-T12 45 9816 6046 2 - - [lait6a 8T mpykMHHAS Spring washer 8T
5 201456-1129 45 9346 1522 2 - - Boar M8x20 Bolt M8x20
6 11-6252 45 6311 0319 1 - - ®naHel yMOPHBIA pacnpeAeuTeIbHOrO Bajia Camshaft thrust flange
7 11-6255 45 6311 0320 1 - - Kosnbiio pacmiopHoe pacripenenuTeIbHOTO Baja Camshaft spacer ring
8 417.1006020-02 1 - - IlecTtepHs1 pacnpenenvTeIbHOrO Bala Camshaft gear
9 11-6258 45 6311 0324 1 - - [1Iait6a GonTa KperuieHus liecTepeH pacrnpenenauteabHoro Baga Camshaft gear bolt washer
10 252137-T12 45 9816 6068 1 - - lait6a 12.0T npyxuHHAas Spring washer 12.0T
11 201563-1129 45 9346 1619 1 - - Boar M12x1,25x30 Bolt M12x1.25x30
12 406.1006052-02 - 2 - djaHel yIOPHBIA pacIpeieUuTeIbHOrO Bajia Camshaft thrust flange
13 406.1006012-30 - 1 - Ban pacnpenenutenbHBII BBITYCKHBIX KiaamaHoB co imtudramu  Outlet valve camshaft complete with pins
14 406.1006011-10 - 1 - Ban pacnipenenutenbHbIN BITYCKHBIX KiamaHoB co mTudTtamu  Inlet valve camshaft complete with pins
15 406.1006080-10 - 2 - Kpolllika TrUIpoOHATSKUATENIST Hydraulic tension device cover
16 262541-1129 - 2 - TIlpo6ka KI' 1/8" Plug KI' 1/8"
17 45 9377 1125 - 4 - Bonr M8x35 Bolt M8x35
18 406.1006081-01 - 2 - [Mpokyiaska IIYMOU3OJSILIMOHHAS Noise insulating gasket
19 406.1006085 - 2 - INpokianka KpbILIKUA TUAPOHATSIKUTENS Hydraulic tension device cover gasket
20 406.1006100-20 - 2 - T'mapoHaTsKUTENb Hydraulic tension device
21 290617-1129 - 2 - bonr M8x22 Bolt M8x22
22 514.1006095 - 1 - Ornopa Gonta pbluara HaTSKHOTO YCTpPOMCTBA Tension device lever bolt support
23 406.1006025 - 1 - Brynka mpoMexXyToOuHOro Bajia Layshaft bushing
24 406.1002096-10 - 1 - Tpyba mpoMekyTOUHOTO Basia Layshaft tube



4

3 45 9824 0264

4 252135-M2

5 201456-M29

6 11-6252

7 11-6255

8 417.1006020-02

9 11-6258

Puc. 8. Ban pacnpenenurenbhbiii (1006)/1
Fig. 8. Camshaft (1006)/1



97

1] 2 3 4 5 6 [ 7 8 9

9 25 406.1006098-10 - 2 - BouT pplyara HaTSIXKHOTO YCTPOMCTBA Tension device lever bolt
26 406.1006027 - 1 - Brysika npoMeXyToYHOro Bajia repeaHsist Layshaft front bushing
27 406.1006260-01 - 1 - Bas mpoMeXyTouHBIi Layshaft
28 406.1006262 - 1 - ®drnaHel MPOMeKyTOUHOTO Bajia Layshaft flange
29 406.1006030-20 - 2 - 3Be310uKa pacnpeneuTeIbHOrO Bajia Camshaft sprocket
30 45 9816 6028 - 2 - [lait6a 12H npyxuHHas Spring washer 12H
31 201563-I1 45 9346 1619 - 2 - Bonr M12x1,25x30 Bolt M12x1.25x30
32 406.1006150-10 - 1 - Ycnokoutenb ey BEpXHUI Chain damper, upper
33 406.1006040-20 - 1 - Lenb nprBoaa pacnpeneanTeabHbIX BaJIOB BEpXHsis (z=92) Camshaft drive chain, upper (z=92)
34 406.1006097-10 - 4 - BonTt ycriokoureneit Damper bolt
35 406.1006160-10 - 1 - YcrnokouTenb [eny CPeTHUNA Chain damper, middle
36 514.1006050-01 - 2 - PhIyar HaTSKHOTO YCTPOMCTBA CO 3BE3IOYKOI Tension device lever complete with sprocket
37 514.1006050-03* - 2 - PpIuar HaTSDKHOTO YCTPOMCTBA CO 3BE3MOUYKOM Tension device lever complete with sprocket
38 252155-112 45 9816 6006 - 2 - [lai16a 8J1 nmpyxuHHast Spring washer 8J1
39 201454-1129 45 9346 1520 - 2 - bonr M8x16 Bolt M8x16
40 406.1006035-01 - 1 - 3Be3104YKa IPOMEXKYTOUHOTO Bajia BeloMast Layshaft driven sprocket
41 406.1006018-01 - 1 - 3Be310YKa IMMPOMEXYTOYHOTO BaJia Beayllasi Co INTU(hTOM Layshaft driving sprocket complete with pin
42 406.1006264 - 1 - [TnactrHa cToropHast Locking plate
43 406.1006127 - 2 - Bonr M8x60 3Be3104YKHM IPOMEXYTOYHOTO Bajia Layshaft sprocket bolt M8x60
44 406.1006096-10 - 2 - Bont ycriokouresnst Damper bolt
45 406.1006170-10 - | - YcenokouTenb Lieny HXKHUN Chain damper, lower
46 514.1006040 - 1 - Llenp npuBOaa pacipeneIUTeIbHBIX BAJIOB HIDKHSIS (z=72) Layshaft drive chain, lower (z=72)

Ionrpynna 1007. Knananbl 1 ToakaTeu
Subgroup 1007. Valves and Tappets

10 1 417.1007028 45 6321 1958 16 - - Cyxapb Kj1anaHa Valve retainer
2 417.1007029* 16 - - Cyxapb KJ1arnaHa Valve retainer
3 24-1007025-11 45 6312 1265 8 - - Tapeska npyXvHbI KJaraHa Valve spring cap
4 24-1007021 45 6312 1251 8 - - [TpyxuHa K1anaHa BHyTpEHHSISI Valve internal spring
5 24-1007020-11 45 6312 1721 8 - - [IpyxuHa Ki1armaHa HapyKHast Valve outer spring
6 417.1007036 8 - - Kormavyok MaciooTpaxartesibHblii KilanaHa B coope Valve oil slinger cap in assy
7 24-1007037 45 6312 0835 8 - - TTpyxuHa MacI00TpaXkaTeIbHOTO KoJIIayKa KjiarmaHa Valve oil slinger cap spring
8 417.1007014 8 - - Konmauok MacaooTpaxkareIbHbIit Qil slinger cap
9 24-1007022 8 - - Lai16a oropHasi IPYXUHBI KJIaraHa Valve spring thrust washer
10 417.1007034 8 - - CTomnopHOEe KOJIbII0 HANPABJISIONIEH BTYJIKA Inlet valve guide bush circlip

BITYCKHOTO KJlallaHa



9%

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

18

16

17

15

406.1006052-02

406.1006012-30

406.1006011-10

406.1006080-10

29

30

262541-M29

45 9377 1125

406.1006081-01

406.1006085

406.1006100-20

3

290617-M29

514.1006095

406.1006025

406.1002096-10

406.1006098-10

406.1006027

40

M

406.1006260-01

406.1006262

42

43

406.1006081-01

44

262541-M29

45

45 9377 1125——————— @

46
|36

|37

406.1006080-10

25

20

19

Puc. 9. Ban pacnpenenutensHbiit (1006)/2
Fig. 9. Camshaft (1006)/2

406.1006030-20

4598166028

201563-N

406.1006030-20

406.1006150-10

406.1006040-20

406.1006097-10

406.1006160-10

514.1006050-01
514.1006050-03

406.1006097-10

252155-MN2

201454-N29

406.1006035-01

406.1006018-01

406.1006264

406.1006127

406.1006096-10

406.1006170-10

514.1006040

514.1006050-01
514.1006050-03

406.1006098-10

406.1006100-20

406.1006085



LY

3

4

8

11

11
12
13
14
15
16

18
19
20
21
2
23
24
25
26
27
28
29
30
31
2
33
34
35
36
37
38
39
40
41
4
43
44
45

13-1007033-B1
417.1007032
13-1007082
402.1007010

4022.1007015-01

421.1007080
421.1007038
421.1007035
417.1007098
21-1007161-b
21-1007100-b
21-1007101-b
21-1007104
21-1007175-b
21-1007179-02
21-1007177-b
21-1007178-A
508.1007055
13-1007112-01
13-1007114-04
21-1007121
13-1007116-03
12-1007076
66-1007075-02
21-1007106-b
21-1007105-b
250511
252155-112
414.1002121
414.1007245
417.1007136
417.1007107
258038-1129
21-1007135
451M-1007230

45 6511 0231

45 6511 0505
45 6313 0045
45 6313 0049

45 6321 1866
45 6321 0359
45 6321 0345
45 6321 0346
45 6321 0347
45 6321 0360
45 6321 1401
45 6321 0367
45 6321 0372
45 6535 0111
45 6511 0509
45 6511 0808
45 6321 0357
45 6511 0809
45 6411 0236
45 6421 2876
45 6321 0350
45 6321 0348
45 9553 0056
45 9816 6006
456321 1773
45 6321 1636
45 6321 1868
45 6321 1867
45 9871 0049
45 6321 0358
45 6321 1279

—_— NN NN = NN N W = 00 0 0 0 00 L O O 0N = =W =R R~ D PR PR DD P DO

Bryska HampasJsiiolasi BIyCKHOTO KJjianaHa
Brysnka Hanpasisiiolliasi BMyCKHOTO KJjlaraHa B cOope
Ce1J10 BITyCKHOTO KJIalaHa

Kunanan BryckHoit

KnanaH BbITycKHOM

Ce/1710 BBIIYCKHOTO KJIaraHa

Brynka HampaBiisroliast BHIITYCKHOTO KJlallaHa
Brysika HarmpapJisitolast BBITYCKHOTO KilaraHa B coope
Ochb ¢ KOPOMBICTIAMU U CTOMKaMU B cOOpe
IpyxuHa pacriopHast KOPOMbICEJ KJIallaHOB

Ocb KOpOMBICEJT C 3arjIyliKaMu B coope

Ocb KOpOMBICEJT KJIarlaHOB

3armymika

IlITanra Toskaresi KjiarnaHa B coope

HakoHe4HMK 1ITaHTY TOJIKaTesIs KilaraHa BepXHUi
IITaHra TonkaTens kjianaHa

HakoHe4HMK 1ITaHTY TOJIKATe s KilaraHa HUKHUN
Tonkarens Ki1arana

Kopompbiciio Ki1anaHa ¢ peryJIupoBOYHBIM BUHTOM B cOope
KopoMbiciio KinanaHa ¢ BTYJIKO# B cGope

Brynka kopombicia

Kopowmpbiciio kianaHa

laiika peryJiMpoBOYHOrO BUHTA

BuHT peryiMpoBOYHBIH KJlaniaHa

Croiika 0CH KOpOMBbICEJ YeTBepTast

CroiiKka ocH KOpOMBICE

Taiika M8x1

Llaii6a 8 npyxxuHHast

IInuibka M8x1x57

Ipoksanka KpbIILIKY KOPOMbICET

ITait6a 23 crienuaibHasg

Croiika 0cu KOpoMbICes

AT 3,2x16

[ITait6a mpy>kMHHAsE OCY KOPOMBICEIT

Kpsliika kopoMbicen B coope

Inlet valve guide bush

Inlet valve guide bush in assy
Inlet valve seat

Inlet valve

Exhaust valve

Exhaust valve seat

Exhaust valve guide bush
Exhaust valve guide bush in assy
Axle with rockers and pedestals in assy
Valve rocker expansion spring
Rocker axle with stoppers in assy
Valve rocker axle

Stopper

Valve tappet rod in assy

Valve tappet rod upper cap

Valve tappet rod

Valve tappet rod lower cap

Valve tappet

Valve rocker with adjusting screw in assy
Valve rocker with bush in assy
Rocker bush

Valve rocker

Adjusting screw nut

Valve adjusting screw

Rocker axle fourth pedestal
Rocker axle pedestal

Nut M8x1

Spring washer 8

Stud M8x1x57

Rocker cover gasket

Special washer 23

Rocker axle pedestal

Cotter 3.2x16

Rocker axle spring washer

Rocker cover in assy



8Y

10

18

17

16

15

417.1007028 — § % ; ﬁ
417.1007029 |

24-1007025-11

24-1007021

24-1007020-11

417.1007036

24-1007022 w
&)

417.1007034 —C)

-))

421.1007035

421.1007038 —

421.1007080

1

~N

m 7 24-1007037

8 417.1007014

4022.1007015-01

Puc. 10. Knanansr un Tonkarenu (1007)/1
Fig. 10. Valves and tappets (1007)/1

14

417.1007028
417.1007029

24-1007025-11

24-1007021

24-1007020-11

417.1007036

24-1007037

417.1007014

24-1007022
417.1007034

13-1007033-B1

417.1007032

13-1007082

402.1007010



ot

45

46

47

48

49

50

35 21-1007106-B

451M-1007230

36 21-1007105-B

451M-1014146

417.10141 48@
451 M-1o14147{ > )

21-1007100-B
21-1007101 -Bﬂ

.\@ 21-1007104
O S: 21-1007175-B

(
(s

21-1007179-02
21-1007177-b

>,

> 53 201781

7/
@-

13-1007112-01
30 13-1007114-04
[[;1 21-1007121

32 13-1007116-03

27 21-1007178-A

&
2

42 417.1007107 28 508.1007055

43 258038-M29
33 12-1007076

44 21-1007135
34 66-1007075-02

Puc. 11. Knanansr u Tonkarenu (1007)/2
Fig. 11. Valves and tappets (1007)/2



N 3 4 5 6 8 9
11 46 451M-1014146 45 6321 1296 1 - Kphillika MacJIOHaJTMBHOTO MaTpyoka coope Oil filler cap in assy
47 417.1014148 1 - Kpblilika MacI0HaIMBHOTO MaTpyoKa Oil filler cap
48 451M-1014147 45 6321 1257 1 - IIpokianka yIuIoTHATEIbHAST Sealing gasket
49  201418-I18 45 9346 9504 6 - Bont M6x16 Bolt M6x16
50 417.1007275 45 6321 2044 6 - InacTrHa 60JITOB KPETUICHHS KPBILIKHA KOPOMBICE Rocker cover bolt plate
51 250688-11 45 9951 4017 4 - laiika M10x1 Nut M10x1
52 293324-T1 45 9952 6348 4 - Tait6a 10 criermanbHas Special washer 10
53 291781 45 9952 3146 4 - Imunska 2M10x1x65 Stud 2M 10x1x65
12 54 200271-I129 - 8 Bont M8x60 Bolt M8x60
55 406.1007230-41 - 1 KprIika Kj1anaHoB B coope Valve cover in assy
56 406.1007231-41 - 1 Kpblika kianaHon Valve cover
57 406.1014211 - 1 IaTpyGok Branch pipe
58 406.1014171 - 1 Macnoorpaxareib Oil slinger
59 45 9432 1079 - 8 Bunt M5x10 Screw M5x10
60 406.1007248-10 - 4 YIJIOTHUTEb KPBILIKY KJIallaHOB Valve cover seal
61 406.1014187 - 3 Tpy0OKa MacooTpaxKaTeIbHast Oil deflecting tube
62 406.1007026 - 16 Komadyok MaciooTpakare/IbHbII KiarmaHa Valve oil deflecting cap
63 406.1007026-01* - 16 Kosmauok MaciooTpaxaTe IbHbIi KJlarnaHa Valve oil deflecting cap
64 406.1007026-02* - 16 Kosmadyok MaciooTpaxareabHbIi KilaraHa Valve oil deflecting cap
65 406.1007026-03* - 16 Komnmagyok MacooTpaxarteabHbIii KilaraHa Valve oil deflecting cap
66 406.1007022-01 - 16 [11ai16a oropHast Mpy>XMHBI KJ1araHa Valve spring thrust washer
67 406.1007030 - 8 Brynka HampaBisiolias KjanaHa co CTOIIOPHBIM KOJIBIIOM Valve guiding bushing complete with circlip
68 406.1007082 - 8 Ce/1J10 BCTABHOE BITYCKHOTO KJIaraHa Inlet valve insert seat
69 406.1007010 - 8 Koaman BryckHoit Inlet valve
70 406.1007010-01* - 8 KrnanaH BryckHOI Inlet valve
71 406.1007080-02 - 8 CenJio BcTaBHOE BBIMYCKHOTO KJIallaHa Inlet valve insert seat
72 406.1007012 - 8 KramaH BBITyCKHOM Inlet valve
73 406.1007012-01* - 8 Koraman BeImycKHOM Inlet valve
74 406.1009154 - 1 Kopryc KpbIlIKKY MacIoOHaJIMBHOTO NMaTpyoKa Qil filler cap body
75 51A-1002159 - 1 IMpoxianka yruioTHUTEIbHAS Sealing gasket
76 406.1009150 - 1 INMnaHka 3ammopHasi KPHIIIIKY MaCIOHAJIMBHOTO MaTpyoKa Oil filler cap locking plate
77 406.1009146 - 1 Kppliika MmacnoHaMBHOro natpyoka B coope Oil filler cap in assy
78 406.1007045-02 - 16 Tonkaresib KJ1anaHa rMAPaBInYECKUi Valve hydraulic tappet
79 406.1007244 - 8 IIai16a ciernanbHas Special washer
80 406.1007243 - 8 Brysnka ynnorHutenbHas Sealing bushing



[5Y

54

55
56

57
58
59
60
61

62
63
64
65
66

67
68
69
70
71
72
73

200271-N29

406.1007230-41
406.1007231-41

406.1014211

406.1014171

45 9432 1079

406.1007248-10

406.1014187

406.1007026

406.1007026-01
406.1007026-02
406.1007026-03
406.1007022-01

406.1007030

406.1007082
406.1007010
406.1007010-01
406.1007080-02
406.1007012

406.1007012-01

Puc. 12. Knananwsr un Tonkarenu (1007)/3
Fig. 12. Valves and tappets (1007)/3

406.1009154
51A-1002159
406.1009150
406.1009146

406.1007045-02
406.1007244
406.1007243
406.1007245
406.1007245-01
406.1007028
406.1007025-01
406.1007020
406.1007020-01
406.1007021
406.1007021-01

406.1007031



1] 2 3 4 5 6 | 7] 8 9

12 81 406.1007245 - 1 - Ipoxkiaaka KpbIIIKY KJIallaHOB Valve cover gasket
82 406.1007245-01+ - 1 - IIpokianka KpbIIKY KJIarnaHOB Valve cover gasket
83 406.1007028 - 32 - Cyxapb KJ1anaHa Valve block
84 406.1007025-01 - 16 - Tapesika npyXyHbI KJ1anaHa Valve spring plate
85 406.1007020 - 16 - IpyxuHa KiaraHa Hapy>KHast Valve outer spring
86 406.1007020-01* - 16 - IIpyxuHa KianaHa Hapy>KHast Valve outer spring
87 406.1007021 - 16 - INpyxwHa KnanaHa BHyTPEHHSST Valve inner spring
88 406.1007021-01* - 16 - IpyxuHa KianaHa BHyTPEHHSIST Valve inner spring
89 406.1007031 - 8 - Brynka Hanpasiisiiollas KjianaHa co CTOMOPHBIM KOJIbLIOM Valve guiding bushing complete with circlip

Ionrpynna 1008. I'a30npoBob! BIyCKHO# M BBITYCKHOI
Subgroup 1008. Inlet and Exhaust Manifolds

13 1 417.1008015 45 6321 1873 1 - - Tpy0Oa ByckHast Inlet pipe
2 296563* 45 9981 1087 1 - - Tlpo6ka K3/8" Plug K3/8"
3 291750 45 9952 3060 2 - - HInunbka M8x1x25 Stud M8x1x25
4 24-1008019 45 6312 0283 1 - - IMpoknanka MexXTy BITyCKHO TpyOoii Gasket between inlet pipe and exhaust header

M BBIITYCKHBIM KOJUIEKTOPOM

5 24-1008038 45 6312 0293 1 - - 3acjioHKa MoxorpeBa cMecu Mixture heating damper
6 451-1008143 45 6321 1266 2 - - Ilaii6a 7 Washer 7
7 250533-11 45 6141 6809 1 - - Taiika M6x0,75 Nut M6x0.75
8 21-1008040-01 45 6321 1654 1 - - Ocb 3aCJIOHKHM TOxorpeBa cMecu B cOope Mixture heating damper axle in assy
9 451M-1008144 45 6321 1668 1 - - IHnunska M6x11 Stud Mo6x11
10 24-1008025-01 45 6312 0288 1 - - KommekTop BBITyCKHOM Exhaust header
11 414.1008024 45 6321 1483 1 - - Kosekrop BBIYCKHOM B cOope Exhaust header in assy
12 250511-1129 45 9553 9056 4 - - Taiika M8x1 Nut M8x1
13 353300-I1 45 9964 3021 2 - - Hmuneka M10x28 cneunanbHag Special stud M10x28
14 291797 45 9952 3196 5 - - nuneka M10x1x30 Stud M10x1x30
15  414.1002121 45 6321 1773 1 - - IInuneka M8x1x57 Stud M8x1x57
16 421.1008200 2 - - IImuneka M10x1x75 crneumnaabHas Special stud M10x1x75
17  451M-3701060 4 - - lait6a 10,5 Washer 10.5
18 290146-T18 45 9952 3522 1 - - Hnunpka M8x1x32 Stud M8x1x32
19 292782-T1 45 9952 4206 7 - - laiika M10x1 cneuuanpHast Special nut M10x1
20 293309-T118 45 9952 6323 3 - - laii6a 10,5 cnenmanbHast Special washer 10.5
21 417.1008010-20 45 6321 1986 1 - - TazompoBox B cbope Manifold in assy
22 24-1008080-T" 45 6312 0303 1 - - [Mpoknanka razomnpoBona Manifold gasket



21 417.1008010-20

22 24-1008080-I

3 291750
4 24-1008019

290146-N8
451M-3701060
421.1008200
414.1002121

21-1008040-01
451-1008143

© o O N

&
10 24-1008025-01
— 11 414.1008024
12 250511-M29

Puc. 13. TazonpoBoasl BnyckHoW u BbimyckHoi (1008)/1
Fig. 13. Exhaust and inlet manifolds (1008)/1

Y



N 3 4 | 6 8 9

14 23 4062.1008116-40 1 Pecusep B coope Receiver in assy
24 874402-1129 3 Bunt M8x30 Screw M8x30
25 252005-1129 45 9811 1206 6 [laii6a 8 Washer 8
26 4062.1148100-12 1 Jpoccenb ¢ TaTYnKoM Throttle complete with sensor
27 4062.1148100-13* 1 Jpoccenb ¢ JaTYINKOM Throttle complete with sensor
28 406.1148015 1 IIpoxmanka gpoccenst Throttle gasket
29 409.1008117 1 Pecusep Receiver
30 201418-1129 2 Bonr M6x16 Bolt M6x16
31 252154-112 45 9816 6005 1 [aii6a 6J1 npykuHHas Spring washer 6J1
32 409.1148070 1 KpoHinTeitH HakoHeYHHUKa Tpoca Cable tip bracket
33 874403-1129 1 Bunt M8%55 Screw MB8x55
34 874505-1129 5 laiika M8x1 Nut M8x1
35 4062.1008085-10 1 [Npokianka pecuBepa Receiver gasket
36 291751-112 4 Inuneka M8x1x25 Stud M8x1x25
37 291752-112 45 9952 3067 1 Inuneka M8x1x38 Stud M8x1x38
38 409.1148006 1 LInanHr nomorpesa Ipocceisi C XOMyTaMUu Hose for throttle heating complete with yokes
39 53-11-1104215 1 Tyuep Union
40 402.8101040-10 1 Itynep Union
41 406.1148012-20 1 TTaTpy©oK OTBOASILIMIA Outlet branch pipe
42 406.1148010-20 1 ITaTpyOoK OTBOMSIIIIMIA CO IUTYLIEpaMU B cOope Outlet branch pipe with unions in assy
43 201460-1129 45 9346 1526 2 Bont M8x30 Bolt M8x30
44 409.1008015 1 Tpyba BriyckHasi Inlet pipe
45 292779-1129 45 9952 4204 5 laiika M10x1 Nut M10x1
46 293340-1129 5 Laii6a 10 Washer 10
47 406.1008111 2 LlnmuibKka BBITYCKHOTO KojutekTopa M8x1x58 Outlet manifold stud M8x1x58
48 409.1008025-20 1 KonnekTop BeinmycKHOM Outlet manifold
49 406.1008027-01 4 TTpokianka BBITYCKHOTO KOJUIEKTOPA Outlet manifold gasket
50 406.1008110 6 HInunpKka BeIMMycKHOTO KojutekTopa M8x1x38 Outlet manifold stud M8x1x38
51 293277-118 8 laii6a 8 Washer 8
52 406.1008102 8 laiika M8 KperieHHs BEIITYCKHOTO KOJIJIEKTOpa Outlet manifold fastening nut M8
53 406.1008080 1 IMpoknanka BIycKHO TPyObI Inlet manifold gasket
54 409.1148005 1 Inanr nogorpesa gpoccens Hose for throttle heating
55 251082-1129 45 9552 1702 4 laiixa M4 Nut M4
56 297403-1129 4 Xomyt 14 Yoke 14
57 45 9432 1057 4 Bunt M4x18 Screw M4x18



r23
24
25
26
27

28

29

30

3

32

25

33

34

35

36

37

38

39

40

M

42

43

¢¢

4062.1008116-40

874402-1M29 44
252005-M129
4062.1148100-12| 45

4062.1148100-13]
406.1148015

46
409.1008117 47
201418-M29 48
252154-M2 49
409.1148070 50
252005-M29 51
874403-M29 52
874505-M29

4062.1008085-10 53

291751-M2
291752-M2
409.1148006 54
53-11-1104215 55
402.8101040-10 56
406.1148012-20 57
406.1148010-20

58
201460-M29 25

Puc. 14. T'azonpoBoasl BIyckHOU M BbimyckHoi (1008)/2
Fig. 14. Exhaust and inlet manifolds (1008)/2

409.1008015

292779-M29

293340-M29

406.1008111

409.1008025-20

406.1008027-01

406.1008110

293277-M8

406.1008102

406.1008080

409.1148005

251082-M29

297403-M29

45 9432 1057

4062.1148016

252005-M2



12 ] 3 4 5 6 [ 7]

14 58 4062.1148016 - 1 - [Tpokitangka nmaTpyoka Branch pipe gasket

* - JI1st 3amacHBIX YacTei
For spare parts
TIoarpynma 1009. Kaprep macaaubiit
Subgroup 1009. Oil Sump

15 1 417.1009010 1 - - Kaptep macnsnbIii B coope Oil sump in assy
2 420.1009050 1 - - ‘Ykazatesb ypoBHs Maciia B coope Oil level gauge in assy
3 420.1009051 1 - - Ykazarenb ypoBHs Macia Oil level gauge
4 451M-1009074 45 6321 1453 18 - - Inunpka M8x1x15 Stud M8x1x15
5 417.1009070-02 1 - - INpokianka MacasTHOTO KapTepa rpasasi Oil sump r.h. gasket
6 417.1009070-03* 1 - - IIpokitanka MacstHOro KapTepa rnpasasi Oil sump r.h. gasket
7 417.1009073 1 - - IMpoknanka MacasiHOro KapTepa 3aHsisi Oil sump rear gasket
8 740-1009055 45 6623 0238 1 - - YmtoTHUTEh yKa3aTe st Oil level gauge seal
9 417.1009071-02 45 6321 2032 1 - - [Tpokitagka MacJIsTHOTO KapTepa JieBast Oil sump L.h. gasket
10 417.1009071-03* 45 6321 2032 1 - - IIpokitanka MaciasiHOro KapTepa JieBasi Oil sump L.h. gasket
11 451-1009138 45 6321 1234 14 - - [aii6a 8,5 cieunanbHast Special washer 8.5
12 451-1009138-01* 14 - - [Iaii6a 8,5 criennanbHast Special washer 8.5
13 250511-I18 45 9553 9056 18 - - laiika M8x1 Nut M8x1
14 24-1009031 45 6312 1356 1 - - Ilpoknanka Gasket
15 296494-118 45 9981 1036 1 - - IMpobka M 18x1,5 cnetmanbHas Special plug M18x1.5
16 417.1009138-10 4 - - [11aii6a Washer
17 417.1009072 1 - - ITpokianka MacasiHOTro KapTepa nepeaHsist Oil sump front gasket

17 59 406.1009070 - 1 - IMpoknanka MacasTHOTO KapTepa Oil sump gasket
62 252005-1129 45 9811 1206 - 15 - laii6a 8 Washer 8
63 201458-1129 45 9346 1524 - 11 - Bonr M8x25 Bolt M8x25
64 406.1009050-01 - 1 - Ykazarenb ypoBHS Macia Oil level gauge
65 406.1009045-10 - 1 - TpyOka ykazarenst ypoBHSI Maciia Oil level gauge tube
86 291750-112 45 9952 3058 - 4 - HImuaeka M8x1,25x25 Stud MS8x1.25x25
89 201415-1129 - 6 - Bonr M6x10 Bolt M6x10
90 296562-118 - 1 - Ipodka KT 1/4" Plug KT 1/4"
91 406.1009022-10 - 1 - Macoycrokonresb Oil slinger
92 14-1009035 - 1 - ITpobka macisiHoro kaprepa Oil sump plug
93 53-11-1009034 - 1 - IIpoknanka Gasket
94 409.1009015 - 1 - Kaprtep macisaHbIit Oil sump



LS

| 9

|11

|12

13

14

15

16

Puc. 15. Kaprep macnsHbiit (1009)/1
Fig. 15. Oil sump (1009)/1

17

417.1009010
420.1009050

420.1009051

451M-1009074

417.1009070-02
417.1009070-03

417.1009073

740-1009055

417.1009071-02
417.1009071-03

451-1009138
451-1009138-01

250511-N8
24-1009031
296494-MN8

417.1009138-10
250511-N8
417.1009072



12 ] 3 4 | 5 |6 | 7 8 9
17 95 409.1009010 - 1 - KapTtep MaciisiHbIii B coope Oil sump in assy
96  250511-1129 45 9553 1056 - 4 - Taiika M8x1 Nut M8x1
Ionrpynna 1010 u 1011. MacaonpiueMHUK M MACJISIHbIA HACOC
Subgroup 1010 and 1011. Oil Intake and Oil Pump
16 13 250511-11 45 9553 9056 4 - - Taiika M8x1 Nut M8x1
18 451M-1011009-02 45 6321 1443 1 - - Hacoc macnsHblii ¢ MacIONprUeMHUKOM B cOOpe Oil pump with oil intake in assy
19 252135-112 45 9816 6046 7 - - [Iait6a 8 npy>kuHHast Spring washer 8
20  201460-1129 45 9346 9526 2 - - Bont M8x30 Bolt M8x30
21 258937-11 45 9855 0037 1 - - llrudr 4x22 Set pin 4x22
22 4146.1011032 45 6321 1949 1 - - IecrepHst Gear
23 21-1011042-b 45 6321 0476 1 - - Bamuk Shaft
24 451M-1011040 45 6321 1382 1 - - Banuk ¢ mectepHeii B coope Shaft with gear in assy
25  451M-1011020 45 6321 1381 1 - - Koprmyc Body
26 11-6606-b 45 6311 0478 1 - - Ocp Axle
27 451M-1011015 45 6321 1380 1 - - Kopmnyc B cbope Body assy
28 4146.1011032-10 45 6511 1950 1 - - IlecrepHst Gear
29 451M-1011065 45 6321 1385 2 - - [Tpoxiragka KpbIIIK/ MacJITHOTO Hacoca Oil pump cover gasket
30 451M-1011065-10* 2 - - IIpokianka KpbILIKY MacJISTHOTO Hacoca Oil pump cover gasket
31 451M-1011051-11 45 6321 1692 1 - - Ilnactuna Strip
32 1008014 45 6722 0309 1 - - Bonr M8x16 Bolt M8x16
33 451M-1010045 45 6321 1446 1 - - CerTKa ¢ KapKacoMm Gauze with frame
34 451M-1010046 45 6321 1447 1 - - Kapxkac ceTku MmacionpreMHUKa Oil intake gauze frame
35 451M-1010042 45 6321 1445 1 - - CeTka MacionprueMHUKa Oil intake gauze
36 201426-1129 45 9346 6512 4 - - bontr M6x35 Bolt M6x35
37 451M-1011071-01 45 6321 1449 1 - - [TnactuHa cronopHas Locking strip
38 451M-1011052-20 45 6321 1448 1 - - Kppiika MacistHoro Hacoca Oil pump cover
39 451M-1011058 45 6321 1111 1 - - [IpyxuHa penyKIIMOHHOTO KJIanaHa Reducing valve spring
40 451M-1011062 45 6321 1112 1 - - KuamaH peyKIIMOHHBI MCJISTHOTO Hacoca Oil pump reducing valve
41 417.1011082 45 6321 1883 1 - - TpyOka HarHeTaTeIbHasi MACJISIHOTO Hacoca Oil pump delivery pipe
42 451M-1009074 45 6321 1453 4 - - IInmieka M8x1x15 Stud M8x1x15
43 21-1011086-A 45 6321 0488 2 - - [Mpokitanka iaHIla HarHETaTeILHOM TPYOKH Delivery pipe flange gasket
44 258615 45 9842 0360 1 - - tudr 4x20 Pin 4x20
45 21-1011066-b 45 6321 0484 | - - Brynka Baamka MaciastHOro Hacoca Oil pump shaft bush
17 46 409.1011015 - 1 - Koprryc MacnsiHoro Hacoca ¢ OChio Oil pump body complete with shaft



6S

451M-1011040

21-1011042-B 451M-1011020

4146.1011032 11-6606-B

258937-N 451M-1011015

4146.1011032-10

451M-1011065
451M-1011065-10

18 451M-1011009-02

19 252135-N2

20 201460-N29

|
451M-1011051-11 |
|
|
|
|

451M-1011065
451M-1011065-10 |

]

33

@719

32

Puc. 16. MacnonpueMHuK 1 MacisiHbiii Hacoc (1010 u 1011)/1
Fig. 16. Oil intake and oil pump (1010 and 1011)/1

21-1011066-B
258615
451M-1009074
21-1011086-A
451M-1009074
252135-M2
250511-N
417.1011082

252135-M2
250511-N

451M-1011062

451M-1011058

451M-1011052-20

451M-1011071-01

201426-M29

451M-1010042

451M-1010046

451M-1010045

252135-M2
1008014



09

1] 2 3 4 | 6 8 9

17 47 13-1011032-A 1 LlectepHst MacnsiHOro Hacoca BeroMast Oil pump driven gear
48 406.1011040 1 Banuk MacyisiHOro Hacoca ¢ BefylLei 1ecTepHeit Oil pump shaft complete with driving gear
49 409.1011055-01 1 [Neperopomnka MacastHOTO Hacoca Oil pump baffle
50 409.1010055-20 1 TTaTpy©oK npueMHbIi1 MacIsIHOro Hacoca Oil pump intake branch pipe
51 24-1011062 1 [TnyHXep penyKIIMOHHOTO KJlallaHa Reducing valve pluger
52 258040-I1 4598711051 1 mmnT 3,2x25 Cotter pin 3.2x25
53 21-1011058-b 1 [TpyxuHa peayKIMOHHOTO KJlallaHa Reducing valve spring
54 293171-112 1 aitca Washer
55 409.1010042 1 CerKa mpueMHOro narpyoka Intake branch pipe gauze
56 409.1010046-10 1 Kapxac cetku Gauze frame
57 252155-112 45 9816 6006 3 [Iaii6a 8J1 npyxuHHas Spring washer 8J1
58 874405-1129 3 Bunt M8x40 Screw M8x40
60 874609-1129 2 Laii6a 10 Washer 10
61 201499-1129 45 9346 1561 2 Bont M10x30 Bolt M10x30
66 406.1011235-10 1 Kpprllika mpruBona MaciistHOro Hacoca Oil pump drive cover
67 406.1011223 1 Ipoksanka KpbIIKY TPUBOJIA Oil pump drive cover gasket
68 406.1011219 1 Konb1ro cTonoproe Circlip
69 4595556819 1 laiixa M8 Nut M8
70 406.1011217-10 1 LlecTepHs Bey1as Driving gear
71 406.1011216-10 1 IllecTepHs Bemyias ¢ TalKomi Driving gear complete with nut
74 459824 0257 1 [nonka 3x6,5 Key 3x6.5
75 406.1011224 1 Brynka Bushing
76 406.1011222 1 LlecrepHst Gear
77 406.1011221 1 Banmuk Shaft
78 406.1011200-20 1 IIpuBOI MaclITHOTO Hacoca Oil pump drive
79 406.1011080 1 [Tpokitagka MacasTHOro Hacoca Oil pump gasket
80 406.1011220-10 1 Banuk mprBoma MacistHOro Hacoca Oil pump drive shaft
81 409.1011010-02 1 Hacoc macnsiHblit QOil pump
82 406.1011085-10 1 Jepxaresb MacistHOro Hacoca Oil pump holder
83 201418-1129 45 9346 1504 2 Bonr M6x16 Bolt M6x16
84 252154-112 45 9816 6005 2 Iaii6a 6J1 npyXuHHas Spring washer 6J1
85  252004-I129 45 9811 1205 2 Iaii6a 6 Washer 6
87 252175-1129 45 9816 1455 1 [ITaii6a 8 mpykuHHAas1 3y0uaTasi ¢ BHyTpEHHUMH 3yOL[aMU Spring washer 8 with inner teeth
88 201452-1129 45 9346 1518 1 Bonr M8x12 Bolt M8x12



19

46

47
48
49

50

51
52
53
54
55
56

57
58

59
60

61
62
63

13-1011032-A
406.1011040
409.1011055-01

409.1010055-20

24-1011062

64 406.1009050-01

65 406.1009045-10

66 406.1011235-10
67 406.1011223

68 406.1011219
69 45 9555 6819

70 406.1011217-1 0

)
71 406.1011216-10 N

258040-N———&= = —_

21-1011058-B
293171-M2
409.1010042
409.1010046-10

St

252155-M2
874405-M29

406.1009070

874609-M29
201499-M29

252005-M29
201458-M29

Puc. 17. Kaprep macnsubiii (1009)/2, macnonpueMHUK M maciasHblii Hacoc (1010 u 1011)/2, dunstp ounctku Macna (1012)/1
Fig. 17. Oil sump (1009)/2, oil intake and oil pump (1010 and 1011)/2, oil filter (1012)/1

406.1012150
2105C-1012005-HK-2
45 9824 0257
406.1011224
406.1011222
406.1011221
406.1011200-20

406.1011080
406.1011220-10
409.1011010-02
406.1011085-10
201418-N29

252154-MN2
252004-M29
291750-M2
252175-M29
201452-M29
201415-N29
296562-M8
406.1009022-10
14-1009035
53-11-1009034
409.1009015

409.1009010
252005-M29
250511-N29



1] 2 3 4 5 6 | 7] 8 9
Moarpymma 1012. ®@uabTp 0YHCTKA Macia
Subgroup 1012. Oil Filter
17 72 406.1012150 - 1 - lTyuep kperieHus GUIbTpa OYMCTKU Maca Oil filter union
73 2105C-1012005-HK-2 - 1 - DunbTp OUKMCTKY Macaa Oil filter
18 97 2101-1012005 45 6231 0263 1 - - DuabTp OYMCTKY Macjia B coope Oil filter in assy
98 2101-1012005-20* 45 6231 1057 1 - - @unbTp OYMCTKU Macia B coope Oil filter in assy
99 451M-1012062-10 45 6231 1488 1 - - LTyuep kperieHust MacasTHOTO GUIbTpa Oil filter union
Ionrpynna 1013. Paamatop MmacisHblii
Subgroup 1013. Oil Radiator
18 57 252155-T12 45 9816 6006 4 4 - [lait6a 8J1 mpyxuHHAas Spring washer 8J1
84  252154-T12 45 9816 6005 6 6 - [laii6a 6J1 npyXuHHas Spring washer 6J1
88  201452-1129 45 9340 1518 4 4 - Bonar M8x12 Bolt M8x12
100 451M-1002183 45 6321 1621 2 - - [ITait6a 18 crenmanbHast Special washer 18
101  451M-1002182-01 45 6321 1974 | - - Hunenb naryuvka naBneHust macia Oil pressure sensor nipple
102 451M-1002181 45 6321 1619 1 - - Tynep KpaHa MacjisiHOTrO paguaTopa Oil radiator cock union
103 3151-1013140 1 - - KpaH 3amopHbIii Mac/IsIHOrO paaudatropa B cOope Oil radiator lock cock in assy
104  3151-1013140-01* 45 4321 2926 1 - - Kpan 3anopnbiii Macisinoro pamuaropa (ITI16-1) B c6ope Oil radiator lock cock (ITI16-1) in assy
105  69-1013100-b 45 4315 2618 1 - - IlnaHr noaBoasLIMit Inlet hose
106 4511-1013100 45 3111 0025 - 1 - InaHr noxBoasInit Inlet hose
107 354801 45 9982 4205 1 1 - Mryuep Union
108  3741-1013100 45 3135 3476 1 - - [llnanr orBoxAlMiA Outlet hose
109  31602-1013100 45 3149 4329 - 1 - Inanr orsoasMii Outlet hose
110 Taiika M6 (IF'OCT 5915-70) 6 6 -
111 [ait6a 6 (FTOCT 6402-70) 6 6 -
112 3160-1013063-20 45 3149 4283 2 2 - Kponureitn Bracket
113 3160-1013015-20 45 3149 4282 1 1 - 3MeeBHUK Coil
114 3160-1013062-20 45 3149 4270 2 2 - [Tnanka Plate
115  Boar M6x30 (IT'OCT 7795-70) 6 6 -
116  3160-1013010-01 45 3149 4281 1 1 - Paguatop macisiHblii B cOope Oil radiator in assy
117  3160-1013010* 45 3149 0606 1 1 - PaguaTtop macnsiHbIil B cOope Oil radiator in assy
118  3160-1013062 45 3149 1249 2 2 - KpoHiureitH BepxHMit Upper bracket
119  3160-1013060 45 3149 1248 2 2 - KpoHuireitH HUXHMI Lower bracket
120 3160-1013015 45 3149 1247 1 1 - Pagmatop macnsHblii Oil radiator
121 250508-1129 45 9553 1054 6 6 - Taiika M6 Nut M6



I

110 Tlaitkka M6

m

LWait6a 6
112 3160-1013063-20

113 3160-1013015-20
114 3160-1013062-20

115 Bont M6x30
116 3160-1013010-01

2)
Il

117 3160-1013010—
118 3160-1013062

S A —

97 2101-1012005
98 2101-1012005-20

99 451M-1012062-10

119 3160-1013060

120 3160-1013015-

101 451M-1002182-01

100 451M-1002183
100 451M-1002183
102 451M-1002181

84 252154-M2

121 250508-M29
57 252155-M2

103 3151-1013140

104 3151-1013140-01

88 201452-M29

[122 31514-1104110
123 31602-1104110

109 31602-1013100

n ©
ns

=]
8s

®
oo
m..l
=
o i
8
0 ©
a8
-r

1
[=]
©
<
10
(]
M~
o
-

108 3741-1013100

Puc. 18. ®unbrp ounctku macna (1012)/2 u paguarop Macisiabiii (1013)

Fig. 18. Oil filter (1012)/2 and oil radiator (1013)

63



N
&~

1] 2 | 3 4 s |6 | 7 9
18 122 31514-1104110 2 2 - XOMYT YepBsIYHbII B cOOpe Worm clamp in assy
123 31602-1104110 - 2" - XOMYT YepBsSUHbIi B cOOpe Worm clamp in assy
ITonrpynna 1014. BenTunsuus kaprepa
Subgroup 1014. Crankcase Ventilation
19 1 297575-1129 45 9952 7212 2 - - HrmaHT Cotter
2 297580-1129 45 9985 1415 2 - - INpstxka xomyTta Clamp buckle
3 297584-1129 45 9985 1247 2 - - JleHTa cTskHAS XOMyTa Clamp contraction band
4 469-1014081 45 4316 2650 2 - - JlenTa cTsxHas xoMyTa Clamp contraction band
5 31512-1014075 45 4321 2706 1 - - IInaHr coeIMHUTEIbHBII Connecting hose
6 617211 6 - - Buntr M5x14 Screw M5x14
7 417.1014076 6 - - IIIaii6a crornopHast Stop washer
8 417.1014074 1 - - IMnactuHa Strip
9 421.1014071-10 1 - - Kopmyc Body
10 417.1014073 1 - - [pyxuHa Spring
11 417.1014090 1 - - Jwnadparma B coope Diaphragm in assy
12 417.1014075 1 - - IIpoknanka Gasket
13 417.1014077 1 - - Kppiika Cover
14 421.1014070-10 1 - - Perynstop paspexeHus B coope Vacuum regulator in assy
15 417.1002110 1 - - Kpsllika KopoOKM TOJIKaTe e Tappet box cover
16 417.1002122 45 6321 2082 1 - - HInmieka M8x1x32 Stud M8x1x32
17 451M-1003086 45 6321 1405 2 - - [11aii6a 8,5 Washer 8.5
18 250511-1129 45 9553 9056 2 - - laiika M8x1 Nut M8x1
19 417.1002116-01 2 - - TMpokanka KpBIIIKK KJIAaTTAHHON KOPOOKHU Valve box cover gasket
20 451M-1014015 45 9973 3053 1 - - IInunibpKa cnenyanbHast Special stud
21 297535-1129 45 9952 7202 2 - - WmnunT 3,5x22 Cotter 3.5x22
22 297540-1129 45 9985 1403 2 - - Ipsxka xomyTa Clamp buckle
23 469-1014076 45 4316 2707 1 - - IllnaHr BBITSKHOIM Outlet hose
20 24 409.1014076 - 1 - InaHr BeHTWIALIMKA Ventilation hose
25 24-10-1127070 - 4 - XomyT B cbope Yoke in assy
26 4062.1147103-11 - 1 - LlnaHr peryasiTopa XoJ0CTOro xo1a Idle regulator hose
27 409.1014203 - 1 - IlnaHr BeHTWISIIIMY KapTepa Crankcase ventilation hose
28 4062.1160020 - 1 - IIInaHr oT6opa pa3pexXeHus ‘Vacuum hose
29 406.1160000-01 - 1 - Kianan penyKiimoHHbI TOIUIMBOMPOBOA (KOMILUIEKT) Fuel pipeline reducing valve (set)
30 406.1104058-20 - 1 - TomnuBonpoBoa ABUTaTeisl ¢ peIyKIIMOHHBIM KJIallaHOM Engine pipeline complete with reducing valve

M LITYLIEPOM

and union



¢9

21 297535-N29

22 297540-N29

23 469-1014076

OOl W=

~

297575-M29
297580-M29
297584-M29

469-1014081
31512-1014075
617211

417.1014076
417.1014074
421.1014071-10
417.1014073

417.1014090
417.1014075

&
7 417.1014076
13  417.1014077

14
15

Puc. 19. Benrunsauus xaprepa (1014)/1
Fig. 19. Crankcase ventilation (1014)/1

16

17

19

14

20

17

18

421.1014070-10—

417.1002110

417.1002122

451M-1003086

250511-N29

417.1002116-01

421.1014070-10

451M-1014015

451M-1003086

250511-N29




99

12 ] 3 4 5 ] 6 7 8 9
20 31 406.1104058-21* - 1 - TorMBONPOBOA ABUTATENS C PEAYKLIIMOHHBIM KJIAITAHOM Engine pipeline complete with reducing valve
U IITYLEPOM and union
32 406.1147101-20 - 1 - XOMyT peryisiTopa XoJIOCTOTO XoIa Idle regulator yoke
33 406.1147076-10 - 1 - Komb11o perymsitopa XomocToro xoma Idle regulator ring
34 201420-1129 45 9346 1506 - 2 - Bont M6x20 Bolt M6x20
35 252154-112 45 6816 6005 - 2 - [Taii6a 6J1 mpyXuHHAast Spring washer 6J1
36 406.1147051-01 - 1 - Perynsarop xosmocroro xoma Idle regulator
37 406.1147051-02* - 1 - Perynsitop xonocroro xoma Idle regulator
38 406.1147094 - 1 - XOMyT LLIJTaHTa PETYISITOPA XOJIOCTOrO X0Aa Idle regulator hose yoke
39 406.1147092 - 1 - XOMYT 1LlJIaHTa MoJayM BO3IyXa BO BITYyCKHYIO TPYOy Yoke of hose to feed air from regulator to inlet
tube
40 4062.1147102-10 - 1 - IInanr momauym BO3myxa M3 peETyJsiTopa Bo BIycKHyIo Tpyoy  Hose to feed air from regulator to inlet tube
41 406.1147090 - 4 - XOMyT 1IaHTa Hose yoke
42 45 9376 1110 - 2 - bonr M6x35 Bolt M6x35
43 252004-1129 45 9811 1205 - 2 - laii6a 6 Washer 6
44 406.1132560 - 4 - dopcyHka 3eKTpOMarHUTHAs Electromagnet jet
45 406.1132711-01* - 4 - ®opcyHKa 3JIeKTpOMarHUTHAs Electromagnet jet
46  406.1132711-02* - 4 - DopcyHKa 3JIeKTPOMArHUTHAS Electromagnet jet
IMoarpynna 1016. IlpuBon pacnpedenuTens 3a:KMraHMs M MACJSHOIO Hacoca
Subgroup 1016. Ignition Distributor and Oil Pump Drive
21 1 451-1016010-03 45 6321 1782 1 - - IIpuBon pacnpenenuressi B coope Distributor drive in assy
2 21-1016023-B 45 6321 0516 1 - - IIpoknanka Koprtyca NMpUBOJAa PACIPENETUTENS Distributor drive housing gasket
3 414.1016012 45 6321 1783 1 - - Banuk mpuBoma pacripenenurelnisi ¢ BTyJiKoil yrmopHoit B coope Distributor drive shaft with thrust bush in assy
4 24-1016014 45 6312 0388 1 - - Brynka ymopHas BaiuKa IpuBOAa Drive shaft thrust bush
5 258617 45 9842 0362 2 - - Wtudr 4x25 Set pin 4x25
6 414.1016016 45 6321 1784 1 - - Banuk mpuBonma pacripeaenutesst Distributor drive shaft
7 414.1016019 45 6312 1659 1 - - Kopmyc mpuBonma pacripenenurenss 3aKUTaHUS Ignition distributor drive housing
8 250511-T118 45 9553 9056 2 - - laiika M8x1 Nut M8x1
9 252155-T12 45 9816 6006 2 - - [aii6a 8J1 npyXuHHasK Spring washer 8J1
10 291747 45 9952 3052 2 - - IInuibka M8x1x22 Stud M8x1x22
11 414.1016030 45 6321 1819 1 - - Ilait6a 13 ymopHasi 1miectepHU Gear thrust washer 13
12 414.1016018 45 6321 1817 1 - - IllecTepHs nprBOIA pacpeACIUTENS Distributor drive gear
13 414.1011220 45 6321 1793 1 - - [MnactuHa mpuBoIa MacISTHOTO Hacoca Oil pump drive strip
14 258599 45 9842 0343 1 - - tudr 3x12 Set pin 3x12



L9

24
25
26
27
28
25

409.1014076

24-10-1127070

4062.1147103-11

409.1014203

4062.1160020
24-10-1127070

29

30
31

32
33
34
35

36
37

38
39
40
41
42
43

406.1160000-01

406.1104058-20 /
406.1104058-21

406.1147101-20
406.1147076-10

201420-N29

252154-N2

406.1147051-01|

406.1147051-02]

406.1147094

406.1147092
4062.1147102-10
406.1147090

45 9376 1110

41 406.1147090

252004-N29

Puc. 20. Bentwrsamus kaprepa (1014)/2
Fig. 20. Crankcase ventilation (1014)/2

44 406.1132560
45 406.1132711-01

|46 406.1132711-02



89

451-1016010-03
21-1016023-B
414.1016012
24-1016014

? 258617

6 414.1016016

2 ON =

7 414.1016019

8 250511-Nn8

D 9 252155-n2

5—10 291747
11 414.1016030

12 414.1016018

13 414.1011220

Puc. 21. IpuBon pacrpenenautesi 3aXXuraHust U MacjasiHoro Hacoca (1016)
Fig. 21. Ignition distributor and oil pump drive (1016)



